



TradeEntrust Co., Limited

INSPECTION REPORT
SAMPLE AND FACTORY

Report Number: 5561

Inspection Date: 2025-01-18

Inspection Location: Langfang City, Hebei Province

Inspector: XXX

Client name	XXX	P.O. No.	IR00-1001
Supplier name	XXX Trading Co., Ltd	Item No.	Olive and Air
Factory name	XXX Trading Co., Ltd	Quantity	176pcs(352ctns)
Product description: Bed			
176pcs of goods have actually been completed, approximately 60% of which are packaged.			
Sample size (products randomly selected by our inspector for inspection): ANSI/ASQZ1.4 (MIL-STD-105E) General I			
14pcs	/		

This report reflects the facts as recorded by Trade Entrust Co., Ltd. at the time and place of inspection. It does not release the manufacturer from his contractual obligations nor prejudice of the client's right for compensation for any apparent and/or hidden defects occurring thereafter or not detected during our random inspection performed as per client's control checklist.

INSPECTION RESULT SUMMARY

Category	Conform	Not Conform	Pending	Remarks																
1.Quantity	Conform			<table border="1"><thead><tr><th>Item</th><th>PO Qty</th><th>Act. Qty</th></tr></thead><tbody><tr><td>Olive</td><td>88pcs</td><td>88pcs</td></tr><tr><td>Air</td><td>88pcs</td><td>88pcs</td></tr></tbody></table>	Item	PO Qty	Act. Qty	Olive	88pcs	88pcs	Air	88pcs	88pcs							
				Item	PO Qty	Act. Qty														
				Olive	88pcs	88pcs														
Air	88pcs	88pcs																		
2.Workmanship	Conform			<table border="1"><thead><tr><th></th><th>CRI</th><th>MAJ</th><th>MIN</th></tr></thead><tbody><tr><td>Found</td><td>0</td><td></td><td></td></tr><tr><td>Max</td><td>0</td><td>/</td><td>/</td></tr><tr><td>Checked</td><td>14</td><td>14</td><td>14</td></tr></tbody></table>		CRI	MAJ	MIN	Found	0			Max	0	/	/	Checked	14	14	14
					CRI	MAJ	MIN													
				Found	0															
				Max	0	/	/													
Checked	14	14	14																	
3.Style, Color&cocumentation	Conform			Remark 2																
4. Test	Conform			Assembly function Humidity test and load-bearing test																
5.Data measurement	Conform																			
5.1 Carton	Conform																			
5.2 Product size and weight check	Conform																			
6.Shipping Mark & Packaging	Conform		Pending	All packaging of ctn 2 is slightly swollen. And some packing are not finished during the inspection. Remark 4: All actual packaging dimensions do not match the information.																

7. Client's special requirement	Conform			
OVERALL CONCLUSION			Pending	

INSPECTION ATTENTION POINTS

1. Quantity

PO No.	Item Ref. No.	Color	P.O. Quantity	Shipment Quantity	Packing Quantity	Sample Size
			(pcs)	(pcs)	(ctns)	(pcs)
IR01	Olive-120*190	Boucle white	10	10	20	1
	Olive-140*190		26	26	26	2
	Olive-160*200		26	26	26	2
	Olive-180*200		26	26	26	2
IR01	Air-120*190	KR220#3	10	10	20	1
	Air-140*190		26	26	26	2
	Air-160*200		26	26	26	2
	Air-180*200		26	26	26	2
TOTAL:			176pcs	176pcs	196ctns	14pcs

2. Product size check

CODE	POINT OF MEASURE		SPEC	<u>1</u>
Item 1	Olive-120*190	Size (cm)	120*190	122*192
		Weight (kgs)	N/A	31.9
Item 2	Olive-140*190	Size (cm)	140*190	142*192
		Weight (kgs)	N/A	34.3
Item 3	Olive-160*200	Size (cm)	160*200	161.3*201.8
		Weight (kgs)	N/A	36.35
Item 4	Olive-180*200	Size (cm)	180*200	182*202
		Weight (kgs)	N/A	40.75
Item 5	Air-120*190	Size (cm)	120*190cm	122*192
		Weight (kgs)	N/A	30.65
Item 6	Air-140*190	Size	140*190	142*192

		(cm)			
		Weight (kgs)	N/A	32.3	
Item 7	Air-160*200	Size (cm)	160*200	161.8*202	
		Weight (kgs)	N/A	34.9	
Item 8	Air-180*200	Size (cm)	180*200	181.7*202	
		Weight (kgs)	N/A	38.7	

Total points measured: **8**

No. of measurement points out of tolerance: **2cm**

Percentage of out of tolerance points: **1.7** %